



+44 (0)7775614332 www.firefoamtraining.com

Produced Foam Test Report

Test Date: 19/10/2021
Test By: AN Other

Foam: AFFF-AR

Test Point: Tank 01A Roof

Foam v/v%: 3

Calibration Sample v/v% %Brix
2 .6

3

4

Calibration Sample v/v%	%Brix

Test Sample	%Brix
Induction Water	0
Produced Foam	1

Measured Produced Foam Concentration 3.33% meets the requirements of NFPA11-2021

.9

1.2

